
 

 
BERKELEY-CHARLESTON-DORCHESTER COUNCIL OF GOVERNMENTS 

BOARD OF DIRECTORS MEETING 
 

August 28, 2023 
11:00 AM 

 
Barrett Lawrimore Conference Room 

5790 Casper Padgett Way 
North Charleston, SC  29406 

 
AGENDA 

 
I. Call to Order 

a) Invocation/Pledge of Allegiance/Announcement of Proxies 
 

II. Consideration of Minutes: June 20, 2023 Board Meeting 

III. Affordable Housing – Craig Logan, Housing Fellow, Charleston Metro Chamber of Commerce 
 

IV. 208 Water Quality Management Plan Major Amendment – Town of Harleyville Wastewater 
Treatment Plan Upgrade – Request for Approval 

 
V. Rural Transportation Improvement Program Amendment – Request for Approval – Sarah 

Cox 
 

VI. Rural Planning Work Program Amendment – Request for Approval – Sarah Cox 
[...]
Additionally, no written comments or questions were received during the public comment period which 
ended on June 5, 2023.  The Technical Advisory Committee and Environmental Committees are 
recommending approval of this request.



 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

 

  
 

PRELIMINARY ENGINEERING REPORT 
 
HARLEYVILLE WASTEWATER 
TREATMENT PLANT UPGRADE 
SRF No. 801-01 

 
 

TOWN OF HARLEYVILLE, SC 
 

 

 APRIL 2023 
REVISED JUNE 2023 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Copyright 2023 Ardurra 

All Rights Reserved 

 

ONLY THE CLIENT OR ITS DESIGNATED REPRESENTATIVES MAY USE THIS DOCUMENT AND ONLY FOR THE SPECIFIC 

PROJECT FOR WHICH THIS REPORT WAS PREPARED. 

 

DHuggins
Ardurra SC COA

DHuggins
Huggins SC PE

DHuggins
Text Box
6/13/2023

DHuggins
HugginsHorizontal



 

 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

A Report Prepared for: 
 
 

Honorable Charles Ackerman Mayor  

Town of Harleyville 

122 W. Main Street 

PO Box 35 

Harleyville, SC 29448t 

Phone: 843-462-7676 

 
 
HARLEYVILLE WASTEWATER TREATMENT PLANT UPGRADE 
PRELIMINARY ENGINEERING REPORT  
 
TOWN OF HARLEVILLE, SC 

 
 
 
Prepared by: 
 
 
 
  
Bo Zhang, P.E. 
Sr. Project Manager 
 
 
 
Reviewed by: 
 
 
 
   
Daniel Huggins, P.E.   
Sr. Project Manager   
 
 
 
ARDURRA 
4000 Faber Place Drive, Suite 330 
North Charleston, SC 29405 
Phone: 843-628-3352 
Ardurra Project No: 100467.05 

 

DHuggins
HugginsHorizontal



 

 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

TABLE OF CONTENTS 

 ____________________________________________________________________________  

 

Section  Page 

1 GENERAL INFORMATION ............................................................................................. 1 

1.1 Project Sponsor ......................................................................................................... 1 

1.2 Engineering Design Firm ........................................................................................... 1 

1.3 Description of Service Area ....................................................................................... 1 

1.4 Customers to be Served ............................................................................................ 2 

2 DISCUSSION OF NEEDS ............................................................................................... 3 

2.1 Treatment Capacity ................................................................................................... 3 

2.2 Other Improvement Needs ........................................................................................ 4 

3 ALTERNATIVES CONSIDERED .................................................................................... 7 

3.1 Alternative #1 No Action ....................................................................................... 7 

3.2 Alternative #2 Regionalization .............................................................................. 7 

3.3 Alternative #3 Expansion of WWTP ..................................................................... 7 

4 COST AND EFFECTIVENESS ANALYSIS OF ALTERNATIVES ................................... 9 

5 RATIONALE FOR THE SELECTED ALTERNATIVE ................................................... 10 

6 COST ESTIMATION FOR THE SELECTED ALTERNATIVE ....................................... 11 

7 DESIGN PARAMETERS AND CALCULATIONS FOR THE SELECTED ALTERNATIVE

 ...................................................................................................................................... 12 

8 LOCATION MAP ........................................................................................................... 15 

9 PLANNING AREA MAP ................................................................................................ 16 



 

 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

10 ANY OTHER APPLICABLE INFORMATION REQUIRED BY SECTION R.61-67.200, 

STANDARDS FOR WASTEWATER FACILITIES CONSTRUCTION ........................... 17 

11 ENVIRONMENTAL EVALUATION ............................................................................... 18 

12 PUBLIC PARTICIPATION ............................................................................................ 19 

13 EQUIPMENT AND SERVICE FAILURE OR SHUTDOWN ............................................ 20 

14 FEDERAL FLOOD RISK MANAGEMENT STANDARD ............................................... 21 

 

APPENDICES 
 
Appendix A Wasteload Allocation 
Appendix B Vendor Provided Purestream Equipment Design Proposals  
Appendix C Cost and Effectiveness Certification Form, DHEC 3152  
Appendix D Proposed Improvements at Harleyville WWTP 
Appendix E FEMA Flood Map 
Appendix F Design Calculations 
Appendix G Process Flow Diagram 

 

 

 

 

 

 

 

 

 

 

  

 



Page 1 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

1 GENERAL INFORMATION 

 ____________________________________________________________________________  

1.1 Project Sponsor    

Town of Harleyville 

122 W. Main Street 

PO Box 35 

Town of Harleyville, SC 29448 

Phone: 843-462-7676 

Sponsor Contact: Honorable Charles Ackerman Mayor 

1.2 Engineering Design Firm   

Ardurra, Inc 

4000 Faber Place Drive, Suite 330 

North Charleston, SC 29405 

Phone: 843-628-3352 

Engineer in responsible charge: Dan Huggins 

1.3 Description of Service Area   

The Town of Harleyville is a community of less than 1,000 people. It is located in Dorchester 

County, in the Charleston region of South Carolina, which is one of the fastest-growing areas in 

the state. Growth is expected to occur, especially in portions of Harleyville that are near interstate 

26. The largest industries in Harleyville, SC are manufacturing, educational and health care 

services, transportation, warehousing and utilities. Land use within the Town is primarily 

agricultural and residential. Commercial and additional institutional land uses are concentrated 

along several major roads in the Town.  

The Town’s overall population growth is at a rate slower than the County’s rate, and has fluctuated 

considerably throughout the 20th and 21st centuries. It expanded to an estimated high of 961 

residents in 2011, and shrank to an estimated low of 624 residents in 2016. The last official US 

Census in 2020 recorded the population at 666. Population projections were calculated by the 

BCDCOG at 5‐year intervals going forward through 2040 assuming the trend in the Town’s growth 

rate would continue as seen in ESRI’s projections from 2020 to 2025 (a 2.5% population increase 

per 5‐year period). At this continued rate of increase, the Town expects to have a population of 

approximately 715 residents by 2030, 733 residents by 2035, and 752 residents by 2040. 



Page 2 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

The Town is located within the Saluda‐Edisto watershed, which is part of the Edisto River Basin 

in the Middle Atlantic Coastal Plain of South Carolina. The Edisto River Basin is subdivided into 

13 watersheds, flowing from the Sandhills region to the Upper and Lower Coastal Plain and 

Coastal Zone regions. There are three sub‐watersheds within the Town of Harleyville’s limits, 

including the Lower Indian Field Swamp, Dam Branch‐Four Hole Swamp and Walnut Branch. The 

Spring Branch‐Four Hole Swamp watershed lies just outside of Town limits to the northwest. 

Other major hydrologic features of the area include the headwater reaches of the Tom and Kate 

Branch of the Edisto River, which originate in the northern end of town, generally flowing west 

then southward. The Little Walnut Branch of the Edisto River also originates in the northern end 

of town and flows generally southeast. Hence, the wetlands surrounding much of the Town are 

predominantly freshwater forest or shrub. 

1.4 Customers to be Served 

The Town of Harleyville’s wastewater collection and treatment system is a local system that 

serves mostly residential and commercial users located in the Town. The Town maintains a sewer 

system throughout the town. The plant is located at the west end of Range Road, about 500 ft 

east of the Tom and Kate branch. Outside of the Town, water and sewer services are provided 

by Dorchester County. 

Harleyville’s sewer collection and treatment system currently provides service to 303 customers, 

consisting of 268 residential and 35 commercial users. Because the Town’s population is 

projected to increase from 681 in 2020 to 752 in 2040, more users would be served by the Town’s 

sewer collection and treatment system.  

 

  



Page 3 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

2 DISCUSSION OF NEEDS 

 ___________________________________________________________________________________  

The Harleyville WWTP was last upgraded in 2003, constructing a treatment system to replace the 

previous Rotating Biological Contactor (RBC) based treatment system. The facilities associated 

with the former RBC plant had been abandoned in place.  

2.1 Treatment Capacity 

The existing treatment system has a design capacity of 0.15 million gallons per day (mgd) of 

average daily flow. The treatment process consists of bar screening, flow equalization, 

aeration/nitrification, denitrification, and settling with a clarifier. Sludge is periodically wasted from 

the secondary clarifier by means of an airlift pump to a sludge thickening tank. The thickened 

sludge is sent to a sludge drying bed prior to being periodically removed for offsite disposal. The 

supernatant is transferred from the thickening tank back to the anoxic tank. Table 1 below lists 

the design parameters for the existing system.  

Table 1. Design Parameters 

Design Parameter Influent Effluent 

Average Daily Flow (mgd) 0.15  
BOD5 (mg/L) 210 10 

TSS (mg/L) 284 10 

NH4-N (mg/L) 25 1 

TKN (mg/L)  10 

pH   7 

The plant has been well operated, producing an effluent that has been meeting the requirements 

set forth in the current NPDES permit (SC0038504) most of the time except during the period 

when the influent flow considerably exceeded the design flow of 0.15 MGD.  As indicated in the 

recent Discharge Monitoring Reports (DMRs), the influent flow has frequently approached or 

exceeded 80% of the design/permitted flow of 0.15 MGD, i.e., 0.12 MGD.  Therefore, considering 

the increase of the wastewater flow to be conveyed to and treated at the WWTP, the current 

treatment capacity of 0.15 MGD is insufficient and needs to be increased. A request was made 

to the SCDHEC in June 2021 for a new wasteload allocation. The SCDHEC reviewed and 

approved the request. As indicated in Appendix A, the Town obtained the new wasteload 

allocation for the WWTP based upon the anticipated increased flow of 0.225 mgd. Table 2 lists 

the key effluent limitations that are currently being required, as well as the anticipated future 

limitations. 



Page 4 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

Table 2. Key Effluent Limits 

Parameter 
Current 

Effluent Limit 

Anticipated 

Future Effluent 

Limit 

Limit Type 

Flow Basis (mgd) 0.15 0.225 Design flow 

BOD5 (mg/L) 15 9.27 monthly average 

TSS (mg/L) 30 30 monthly average 

NH4-N (Mar-Oct) (mg/L) 2.05 2.08 monthly average 

NH4-N (Nov-Feb) (mg/L) 2.1 N/A monthly average 

Total Phosphorus (mg/L) MR MR once/quarter 

Total Nitrogen (mg/L) MR MR once/quarter 

UOD (lbs/day) 26.95 26.95 
monthly and weekly 

average 

pH 6.0-8.5 6.0-8.5 Weekdays 

2.2 Other Improvement Needs 

Although the Town has completed various updates in recent years to improve efficiencies and 

ensure adequate conveyance capacity to meet the town’s needs, limited repairs have been 

performed for the Harleyville WWTP. No major upgrade has been completed since 2003. As 

shown in Figure 1, several structures and equipment exhibit either severe corrosion or structural 

defects, indicating that several components of the existing plant are in poor to fail condition, 

requiring a repair or replacement. A facility upgrade is necessary to ensure protection of the water 

quality for the Kate & Tom branch that flows into the Edisto River via the Indian Field Swamp.  

Following an onsite assessment of the plant conditions and an interview with the plant operator, 

the following improvement needs have been identified: 

- Demolish the existing storage shed that exhibits severe corrosion and shows structural 

defects.  

- Demolish the entire former RBC plant that had been abandoned in 2003.  

- Demolish the existing sludge drying bed that is not performing to standards. 

- Replace the existing influent screen with a new influent screen that can treat an increased 

peak hourly flow of 1.1 mgd.  

- Install a flow splitter downstream of the proposed new influent screen that splits the flow 

to the existing 0.15 mgd treatment system and the proposed new 0.075 mgd treatment 

system.  

- Install a new 0.075 mgd Purestream package wastewater treatment system with a process 

design similar to the existing 0.15 mgd system. 



Page 5 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

- Replace the existing UV system with a new dual-unit open channel UV that is capable of 

treating the peak hourly flow of 1.1 mgd. With one unit offline, the other unit is capable of 

treating 0.55 mgd of flow, which is approximately 80% of the anticipated future peak hourly 

flow of 0.675 mgd.   

- Install a SCADA system with alarming and warning functions. 

- Replace fence, pipes, blowers, and mixers as needed. 

- Construct a road inside the plant. 
 
Appendix D shows the above-proposed improvements. All proposed improvements will be 
within the fence of the existing plant.   



Page 6 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

1 2 

3 4 

5  

1. Storage Shed 

2. Former RBC Treatment Facilities 

(abandoned in place) 

3. Former RBC Treatment Facilities 

(abandoned in place) 

4. Sludge Drying Beds 

5. Influent Pipes 

 

 

Figure 1. Existing Facilities at the Plant Site 

 



Page 7 of 19 

Project # 100467.05     April 2023 
© 2023 Ardurra 

 

3 ALTERNATIVES CONSIDERED 

 ____________________________________________________________________________  

3.1 Alternative #1 No Action 

The “No Action” alternative would not take any action to improve the wastewater treatment plant.  

The facilities would continue to operate and be maintained in the current condition. This action 

will result in potentially more frequent permit violations due to the expected increase in influent 

pollutants and hydraulic loads that would exceed the treatment capacity of the existing plant. 

Consequently, this will bring negative impacts to all Harleyville customers, and deteriorate the 

surface water quality of the Edisto River watershed. 

3.2 Alternative #2 Regionalization  

The nearby wastewater treatment plant is the Upper Dorchester WWTP, located in St George, 

SC. The Upper Dorchester WWTP is owned and operated by Dorchester County, with a permitted 

flow of 0.8 mgd. In recent years, the Upper Dorchester WWTP has been receiving an influent flow 

that has frequently exceeded 0.8 mgd. Therefore, diverting the 0.225 mgd wastewater flow from 

Harleyville to Upper Dorchester WWTP would require an expansion of the existing Upper 

Dorchester WWTP.   

In addition, the existing sewer collection system operated by Dorchester County would need to 

be upgraded to convey the wastewater from Harleyville to Upper Dorchester WWTP. Although 

the Dorchester County recently received $4.2M in federal funds in March 2022, to design and 

construct The Greater St. George Wastewater Project for the purpose of expanding its sewer 

system in this area, it would take multiple years before the infrastructure is ready to receive 

wastewater from Harleyville.  

Finally, the Town intends to maintain its own sewer and treatment facilities without losing control. 